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4)  Rapor numarasinin baginda yer alan (R) harfi raporun revizyon durumunu belirtir. / 7he fetéer (R) at the beginning of the report number indicates the revision
status of the

£)  UYGUNLUK DEGERLENDIRMESI HAKKINDA: Deney sonuglari ile ilgili uygunluk degierlendirilmesi yapildiinda, Laboratuvanmiz Basit Kabul Kuralt (Paylagilan
Risk Karar Kuralini) kullanmaktadir. Deney sonuglar, Glgim belirsizligi ve glven dilzeyi deierlendiriimeden dogrudan raporfanmaktadir./ ABOUT CONFORMITY
ASSESSMENT: Our laboratory uses the Simple Acceptance Rule (Shared Risk Decision Rule) when the conformity assessment regarding the test results is
performed. Test resulls are reported directly without assessing the uncertainty of measurement and confidence level,

¢)  FERAGAT BEYANI: Miisteri ile mutabik kalinan sartlarda kabul edilen numunenin sonuclarindaki sapmalardan laboratuvanmiz sorumlu degildir. /DISCLAIMER
Our laboratory is not responsible for deviations in the results of the ssmple accepted under the conditions agreed with the customer.

d)  Deney Yénteminden eklemeler, gikarmalar ve sapmalar. Additions to,deviations,or exchusions from the test methad.

NOT: Aksi belirtimedig takdirde testler ile ilgili kayitiar 5 yil, orfjinal numuneler 1 ay saklanir. Raporlanan belirsiziik, genisletilmis belirsizlik olup standart belirsizlik kapsam
faktdril k=2 kullanilarak eide edilmistir. Giiveniliriik diizeyi % 95 tir.

NOTE: (Unless otherwise specified, records related to tests are stored for 5 years. Tested Samples are stored for 1 months. Reported uncertainty is the expanded uncertainty
and the standard uncertainty Is calculated by using the coverage factor k=2. Reliability is 95%.

2. Bu raporun hicbir blim0 tek bagina veya kismen kullanilamaz ve Laboratuvanmizin izni olmadan gofialtlamaz. imzasiz ve mihiirsiiz raporiar gecersizdir. 10ze
ve reklam amagli kullamilamaz. Mo part of this report may be used alone or in part and may not be reproduced without the permission of our Laboratory. UnSiomey
request test reports cannot be used for judicial, administrative and advertising purposes.

2. Bu rapor, sadece deneyi yapilan numune Icin gecerlidir ve " Uriin Belges" yerine gegmez. This report applies only to the sample being tested and does not repla
3. "' Ile isaretli deneyler akreditasyon kapsamindadir. Laboratuvar, bu raporu, miisterinin izni olmadan iictincii sahslara giisteremez ve coljaltamaz. Tests marksa

The laboratory may not show or reproduce this report to third parties without the customer’s consent. - :
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DENEY 1 RESIMLERT
TEST IMAGES

Test Numunesinin Atis Oncesi On Yiizey Resmi
Front Surface Image of Test Sample Before Shooting

Test Numunesinin Atis Oncesi Arka Yiizey Resmi
Back Surface Image of Test Sample Before Shooting

Test Numunesinin Atis Sonrasi On Yiizey Resmi

Test Numunesinin Atis Sonrasi Arka Yiizey Resmi

Front Surface Image of Test Sample After Shooting

Rear Surface Image of Test Sample After Shooting

Atis Oncesi Test Numunesinde Kullanilan Tanik Materyalin
Resmi

Atis Sonrasi Test Numunesinde Kullanilan Tanik Materyalin

age of Witness Material Used in the Test
[ e

: Resmi
ge of Witness Material Used in the Test
: P

ve reklam amach kullanilamaz. Mo part of this report may be used afone or in part and may not be reproduced without: the permission of our Laboratory.

request test reports cannot be used for judicial, administrative and

PUposes, .
2. Bu rapor, sadece deneyl yapilan numune icin gegeriidir ve " Uriin Beigesi” yerine gegmez. This report applies only to the sample being tested and does not replg
3. " fle isaretll deneyler akreditasyon kapsamndadir. Laboratuvar, bu raporu, migterinin izni olmadan tclincll sahislara gésteremez ve codaltamaz. Tests marke
The taboralory may noL sfiow or reproduce this report to third parties without the customer's consent.
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DENEY SONUCLARI
TEST RESULTS
Mermi
Agirhgi Ortalama Hiz Delinme
Bullet Zamani Hiz1 Zaman 2 Average (Var/Yok) Cokiintii
Atis Nu. Weight (Time 1) Velocity 1 Time 2 Hiz 2 Velocity Peneiraiion BFS Not
Shot No. (ar) (ms) (m/s) (ms) Velocity 2(m/s) (m/s) (SpallyNone) (mm) Notes
3: 15,6 G 449,6 = - - NONE -
2. 15,6 = 438,4 = - - NONE -
X 15,6 = 443,7 = - - NONE -

ACIKLAMALAR, GORUS VE YORUMLAR
EXPLANATIONS, OPINIONS AND COMMENTS

»  Biitiin atislann hedefe vurus agisi 0°
Obliquity of all shots on target 0°
=  Test sonrasi numunede ve tanik folyoda (NS) delinme ve sigrak goriiimedi.
After the test, no puncture and splash were observed in the sample and witness foil (NS).

OLCUM BELIRSIZLIGI
MEASUREMENT UNCERTAINTY
e Hiz Olglim Cihazlannin Birlesik Belirsizligi: + 0,026 m/sn
Uncertainty of Velocily Measuring
Instruments

e Kil G&kiintl Olgiminin Birlesik Belirsizligi: mm

Uncertainty of Clay Depth Measurement

1. Bu raporun hicbir bolimi tek bagina veya kismen kullanilamaz ve Laboratuvanmizin izni olmadan codialblamaz. Imzasiz ve miihirsiiz raporlar gecersizdir. Ozel
ve reklam amach kullanilamaz. Ao part of this report may be used alone or in part and may not be reproduced without the permission of our Laboratory. Unsigne
request test reports cannot be used for judicia), administrative and advertising purposes,
2. Bu rapor, sadece deneyi yapilan numune igin gecerlidir ve * Urfin Belgesi" verine gecmez. This report applies only to the sample being tested and does not replace thap artificate

2. " lle isaretli deneyler akreditasyon kapsammdadir. Laboratuvar, bu raporu, mdsterinin izni olmadan Ggtincl sahislara gésteremez ve colialtamaz. Tests marked with “ars (oY

The lebaratory may not show or reproduce this report to third parties without the customer's consent.
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TS EN ISQ/IEC 17025
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DENEY NUMUNESI BiLGILERI

TEST SAMPLE INFORMATION
Protokol No 200122 Boy&En(mm) 500x500 mm
Protocol No. Dimensions
Seri No. - Agirlik (gram) | 20545
Serial No. Weight
Ornek No TEST 1 Kalinhk (mm) | 34,70
Sample No. Thickness
Lot No - Numune Adi Kursun gegirmez cam numunesi
Lot No. Description OF

Sample
TEST DUZENEGI KURULUM
TEST ASSEMBLY INSTALLATION
Atis Diizenedi Destek Materyeli
Shooting Range Backing Material
Hedef Mesafesi (m) Plastilin Kap No Plastilin Blok Sicakh
Target Distance 5 Plastilina container No. Temperature of Plastilina Block

Ilk Hiz Ekrami Mesafesi (Hedeften)(m) 2,5
First Velocity Screen Distance (From Target)

Ikinci Hiz Ekrani Mesafesi (Hedeften)(m) Test Oncesi Olciim Degerleri Kiire Diisiirme
Second Velocity Screen Distance (From Target) Pre-fest Measurements Testi Ortalama
— Dederi (mm)
Sphere Drop Test
Average Value (mm)
Tanik Materyal (mm) 0,02 mm
Witness Material aliminyum
folyo
Edim: Kiire Diisiirme
Yaw Test Sonrasi Ol¢iim Degerleri Testi Ortalama
0,5 Post-test Measurement Values Degeri (mm)
Sphere Drop Test
Average Value (mm)
Namlu /Silah 44 REM
Barrel / Weapon
Poligon Sicakligi (°C) 21,0 Atis Sorumlusu
Polygon Temperature Gunner
Poligon Nem Oram (%RH): 53,4 Atis Personeli
Polygon Moisture Rate Recorder
MUHIMMAT BILGILERT
AMMUNITION INFORMATION
Mermi 44 REM-MAG SISP Lot No - Barut =
Bullet Lot No. Powder
UYGULANAN STANDART BILGILER

APPLIED STANDARD INFORMATION

Uygulanan Balistik Test Standardi

Applied Baliistic Test Standard

TS EN 1063

Standart Seviyesi ve Hiz Kosulu
Standard Leve! and Velocity

BR4: 440£10

ve reklam amacll kullanilamaz. No part of this report may be used alone wmmmmaymﬁemmmmmmm ofowiaﬁmam ms@' 3
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purposes, B
2. Bu rapor, sadece deneyi yapilan numune icin gegerfidir ve " Urlin Belgesi" yerine gecmez. This report applies only to the sample being tested and does not replate’thi
3. ' le isaretii deneyler akreditasyon kapsamindadir. Laboratuvar, bu raporu, migterinin izni olmadan tgtincil sahislara gosteremez ve godaltamaz. Tests marked Wil
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